
 

 

 

 

The applicability of the SUR measurement for  

ultrafiltration of WWTP effluent 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

Copyright © by A.N. Janssen 

Printed: Gildeprint drukkerijen Enschede 

ISBN/EAN: 978-90-8957-020-8 

 

Published and distributed by Arie Janssen 

 

E-mail: ariejanssen@hotmail.com 

 

Front site cover: ultrafiltration module 

Back site cover: overflow final clarifier of wastewater treatment plant     

Source cover photos: Evides Industriewater 

 

All rights reserved. This book or parts thereof, may not be reproduced in any form or by any 

means, electronic or mechanical, including photocopying, recording or any information 
[...]
andere vrienden die betrokkenheid toonden door belangstelling te geven, maar ook gezelligheid, 

afleiding, vriendschap en wat nog meer. Tja, het poep roeren, is kennelijk zo interessant dat je er een 

boekje over kan schrijven. 

  

Mijn ouders wil ook graag bedanken. Jullie hebben altijd onvoorwaardelijk achter mij gestaan, 

gestimuleerd om te doen wat ik leuk vind, waardoor ik uiteindelijk dit voorwoord kan schrijven. Ook 

de andere familieleden wil ik bedanken voor de ondersteuning in wat voor vorm dan ook.  

 

Harriët, vanaf het begin heb jij de ‘reis’ meegemaakt en echt gezien hoe ik het een en ander beleefde. 

Niet alleen voor mij is het een opluchting dat het boekje af is, maar het heeft zeker ook van jou veel 

gevraagd. Dank! Door jou weet ik wat liefde is in alle facetten en ik weet zeker dat we dat bij 

gezondheid nog heel lang gaan beleven.  

 

Tenslotte, wetend dat het begin en einde in Hem is, wil ik God danken voor de kracht en gezondheid 

die ik gekregen heb om dit werk voltooien. 

 

Leiderdorp, 17 januari 2011 

Arie Janssen 



Table of contents 

 

vii 

Table of contents 

 

Voorwoord           v 

 

1 Introduction 

1.1 Development of wastewater treatment      1 

1.2 Reclaiming water from WWTP effluent      3 

1.3 Membrane filtration         5 

1.4 Ultrafiltration definitions        10 

1.5 Background of this thesis        12 

1.6 Aim of this thesis         13 

1.7 Outline          14

 References          15 

 

2 Wastewater treatment plant effluent and membrane filtration 

2.1 Introduction          17 

2.2 Wastewater treatment plant effluent       17 

2.3 Membrane fouling         21 

2.4 Factors affecting fouling        24 

2.5 Fouling indicators and predictions       36 

2.6 Summary          40 

 References          41 

 

3 Research methodology 

3.1 Introduction          45 

3.2 Research locations         4 

3.3 Specific Ultrafiltration Resistance       61 

3.4 Fractionation          66 

3.5 Physical-chemical analyses        69 

 References          71 

 

4 Filtration properties and performance of ultrafiltration installations 

4.1 Introduction          73 

4.2 The SUR values of feedwater and the operational flux of an ultrafiltration 

 installation          74 

4.3 The SUR value of feedwater and the increase of filtration resistance of an 

ultrafiltration installation        86 

4.4 Evaluation          92 

4.5 Conclusions          93 

 References          94 



Table of contents 

viii 

5 Filtration properties and pretreatment 

5.1 Introduction          95 

5.2 Powdered Activated Carbon        96 

5.3 Granulated Activated Carbon Filter       111 

5.4 Multi Media Filter         118 

5.5 1-STEP
®

 Filter         126 

5.6 Evaluation          133 

5.7 Conclusions          137 

 References          138 

 

5 Application of the SUR measurement in practice: A case study 

6.1 Introduction          141 

6.2 Filterability and foulants of WWTP effluent after secondary clarifier and 

 stabilized WWTP effluent        142 

6.3 Performance of the pretreatment steps      147 

6.4 Performance of the ultrafiltration membrane units     159 

6.5 Evaluation          162 

6.6 Conclusions          163 

 References          164 

 

6 Filterability and reversibility  

7.1 Introduction          165 

7.2 Filterability and reversibility during the operation of an ultrafiltration pilot 

 installation          166 

7.3 Filterability and reversibility during lab scale experiments    181 

7.4 Evaluation          190 

7.5 Conclusions          192 

 References          193 

       

7 General evaluation  

8.1 Introduction          195 

8.2 Process performance of ultrafiltration installations     195 

8.3 Pretreatment of ultrafiltration feedwater      202 

8.4 Recommendations and general conclusions      209 

 References          212 

 



Table of contents 

 

ix 

Appendices 

A Ultrafiltration pilot installation and membrane properties    215 

B Polysaccharides and proteins        219 

 

Summary           221 

 

Samenvatting          225 

 

Curriculum Vitae          229 

 

List of publications         231 

 

 

 

             

 

 

 

 

 

 

 

 





Introduction 

1 

1 Introduction 

 

1.1 Development of wastewater treatment 

There have been a lot of changes in wastewater treatment in the Netherlands since the mid- 

20
th

 century. In the period 1960 – 1970 governmental and public awareness led to the 

introduction of the first part of Dutch environmental legislation, the Pollution of Surface 

Water Act (Wet Verontreiniging Oppervlaktewater, WVO). Here the focus was on the 

removal of oxygen consuming substances (ammonia and biodegradable organics). Later in the 

80s – 90s the objective changed to the removal of nutrients (nitrogen and phosphorus) in order 

to decrease eutrophication of receiving water bodies. A modern wastewater treatment plant 

(WWTP) is now able to remove most nutrients up to the parts per million (ppm) level. 

 

Nowadays, new treatment methods and developments to remove heavy metals and organic 

micro pollutants from WWTP effluent are under investigation. Recently, studies have shown 

environmental effects linked to the discharge of organic micro pollutants, such as feminisation 

of male fish and deformation of aquatic animals (Routledge, et al., 1998; Jobling, et al., 

2002). In an attempt to counter the unwanted presence of organic micro pollutants in the 

surface water, the European Water Framework Directive (WFD) was adopted in the year 

2000. The WFD aims at a good ecological and biological status for all surface waters, coastal 

waters, transitional waters and groundwater in Europe by 2015. In total 33 components 

(nutrients, biological parameters, pesticides, heavy metals, hormone disrupters and medicinal 

substances) are listed in the WFD as priority compounds. Most likely, it will lead to stricter 

discharge limits for those 33 priority compounds at WWTPs. In addition to those 33 priority 

substances, new discharge limits will also be established for ‘relevant area-specific’ 

substances (STOWA, 2005). 

 

In addition to the stricter standards the WFD encourages the integration of water reuse
1
 

options in an integrated approach of water resource management (Bixio and Wintgens, 2006). 

In this approach WWTP effluent is considered as a water source rather than a waste stream to 

augment water supply and to decrease the impact of human activities on the environment. In 

principle, WWTP effluent can be used for any purpose as long as adequate treatment is 

provided to meet the water quality for the intended use (Asano, 2002). For adequate treatment 

of WWTP effluent more advanced treatment methods are needed after the biological 

treatment. Therefore, nowadays the focus in wastewater treatment is changed to advanced 

treatment techniques to reclaim water from WWTP effluent and to meet future standards. In 

Table 1.1 an overview of advanced treatment techniques is given according to STOWA 

(2005).

                                                 
1 In this thesis water reuse refers to the use of treated wastewater for beneficial purposes such as agricultural 

irrigation and industrial cooling, while wastewater reclamation refers to the treatment or processing of 

wastewater to make it reusable. Reclaimed water is a treated effluent suitable for an intended water reuse 

application. 



Chapter 1 

2 

Table 1.1 – Overview of advanced techniques to treat WWTP effluent 

Technique  Description  
Biological techniques  
Membrane bioreactor (MBR) 
 

An activated sludge system in which the sludge/water 
separation step takes place via membrane filtration 
instead of secondary clarifiers. 
 

Advanced nitrogen removal 
 

Removal of nitrogen molecules by nitrification and/or 
denitrification biomass in the form of a biofilm. 
 

Advanced removal of organic contaminants 
 

Biological removal of organic components by (1) 
physical/chemical bounding to biomass, (2) active 
uptake of dissolved organics by biomass and (3) 
degradation in the cells of biomass. 
  

Pond treatment systems Man made copies of natural wetland systems to exploit 
the treating processes (filtration, predation, biological 
removal nutrients, etc.) that occur in these systems. 
 

Oxidative techniques  
Oxidisation processes 
 

Process to oxidise (complex) organic compounds with 
the aid of strong oxidants like ozone (O3) and 
hydrogen peroxide (H2O2). 
 

Advanced oxidisation processes (AOP) 
 
 

Combination of oxidation processes (O3 – H2O2, O3 – 
UV and UV – H2O2) that accelerate the oxidation 
reaction. 
 

Chemical precipitation techniques  
Precipitation 
 

The settling of ionic contaminants from a solution by 
the addition of chemicals. 
 

Coagulation/Flocculation The agglomeration of small particles to large flocs, 
caused by the use of coagulants such as ferric and 
aluminium chloride. 
 

Coagulation/Flocculation in combination with 
suspended solids removal 

The combination of coagulation, floc-formation and 
filtration (sand, membrane, etc.) to remove suspended 
particles and colloidal matter. 
 

Adsorption techniques  
Activated carbon 
 

The bonding of non-polar organic compounds due to 
Van der Waals forces. 
 

Ion exchange Bonding of ions to specific charged groups on the 
surface of a synthetic resin. 
 

Bed filtration 
 

The separation of particles from the water phase, while 
water flows through the pores in between the filter bed 
granules. The particles are removed by sieving, 
adsorption to the filter medium and settling onto the 
medium. 
 

Screen- and membrane filtration 
 

This type of filtration works by passing water through a 
filter of a defined pore size. In section 1.3 a more 
detailed description of this technique is given. 
 

Disinfection 
 
 

Destruction of micro organisms and the removal of 
viruses by filtration, physical disinfection (UV) and 
chemical disinfection (chlorine, ozone and AOP). 
 

Integrated treatment techniques 
 
 

Techniques that are added to or combined with 
conventional activated sludge systems like MBR, 
dosage of powdered activated carbon (PAC) in 
activated sludge process, etc.. 



Introduction 

3 

1.2 Reclaiming water from WWTP effluent 

Over the past two decades, the amount of municipal wastewater recovered has increased 

throughout the world (Levine and Asano, 2004). In 2004, Bixio et al. reported that worldwide 

over 3000 (municipal) wastewater reclamation sites existed. Especially in regions of the world 

faced with water scarcity, WWTP effluent is seen as a potential source for water reclamation. 

Some examples of water reclamation projects in the world are: 

� The Water Factory 21 in Orange County, California (USA) where reclaimed water is 

recharged into the aquifer in order to stop salt intrusion. The first facility in operation 

since 1976 consisted of a series of treatment steps: flocculation, multi-media filtration, 

activated carbon adsorption, reverse osmosis and chlorination. The new facility is called 

Advanced Water Treatment (AWT) and has been commissioned in 2004. The AWT is 

designed to produce 325,000 m
3
/d of microfiltration filtrate, among which 265,000 m

3
/d 

will be further reclaimed with reverse osmosis. The system may even be expanded in the 

future to 491,000 m
3
/d of product water (Bixio and Wintgens, 2006). 

� The WWTP Baix Llobregat in Spain where wastewater is collected and treated from the 

southern part of Barcelona. Two reclaimed water flows with different qualities are 

produced at this plant. One for ecological flow, agricultural irrigation and wetlands and a 

second with a better quality for a barrier against seawater intrusion. The process scheme 

of the first flow is; regulation basin – flocculation/coagulation – filtration – ultraviolet – 

disinfection. The water to be used for the barrier against intrusion is additionally treated 

by microfiltration and reverse osmosis to obtain the required quality (Cazzura, 2008). 

� The indirect potable use of WWTP effluent is applied in Wulpen (Belgium). Per year 

2,500,000 m
3
 WWTP effluent is infiltrated into the dunes after ultrafiltration, reverse 

osmosis and ultraviolet radiation. The purpose of infiltrating WWTP effluent is to reduce 

the extraction of natural groundwater for potable water production and hold back the 

saline intrusion at the coast. After a residence time of one to two months the water is 

recaptured and used for the production of drinking water (van Houtte and Verbauwhede, 

2003). 

� In Singapore the NEWater Project was implemented to supply industries and augment 

freshwater resources with reclaimed water. At the moment 4 water reclamation plants are 

in operation with a total capacity of about 95,000 m
3
/d. The treatment technologies of the 

water reclamation plants differ, but the core of all the processes are membranes. 

� The US $2.0 billion Western Corridor Recycled Water Project (WCRWP) is part of a 

capital works program of the Queensland Government to secure the future water supply 

for the region. Treated effluent is collected from WWTPs and further treated at three 

advanced water treatment plants incorporating microfiltration, reverse osmosis, advanced 

oxidisation and residual disinfection. The project will supply up to 182,000 m
3
/day of 

purified recycled water for industrial and potable purposes (Traves et al., 2008). 

� The only direct potable reuse project is operated in Windhoek (Namibia), one of the driest 

regions in Southern Africa. About 21,000 m
3
/day of water (mixture WWTP effluent and 



Chapter 1 

4 

surface water) is produced per day by a complex treatment chain of coagulation, dual 

media filtration, ozonation, multi-stage activated carbon adsorption and ultrafiltration 

prior to chlorine disinfection (Menge et al., 2007). 

� The DECO plant of Evides Industriewater (supplier of industrial water), in the southwest 

of the Netherlands (Zeeuws-Vlaanderen). This plant has been in operation since the year 

2000 and produces an aggregate of 750 m
3
/h demineralised water, 750 m

3
/h cooling tower 

supply water and 1200 m
3
/h ultra-pure water for the Dow Chemical Company. Part of the 

demineralised water is produced from effluent of a local communal WWTP in the vicinity 

of the plant. The applied technologies to upgrade the WWTP effluent to demineralised 

water are microfiltration followed by reverse osmosis; the design capacity is 2.2 million 

m
3
/year (van Agtmaal et al., 2007). 

 

Considering the given examples it is clear that wastewater can be reused for various purposes 

including a whole range of less advanced to more highly advanced purposes. The primary 

incentives for implementing water reuse were augmentation of water supplies and/or pollution 

abatement (Levine and Asano, 2004). Nowadays on an international scale, direct non-potable 

water reuse is currently the dominant mode for agricultural irrigation, industrial cooling 

water, river flow augmentation and other applications. In Table 1.2 a summary of the various 

possible applications from a global perspective is given. 



Introduction 

5 

Table 1.2 – Categories and description of water reuse applications from a global perspective 

according to Asano (2002)  

Category Description 
Agricultural irrigation Use of reclaimed water restricted to agricultural 

purposes and worldwide the largest current use. 
 

Landscape irrigation 
 

The second largest user of reclaimed water in 
industrialised countries and it includes the 
irrigation of parks, playgrounds, golf courses, etc.  
 

Industrial reuse 
 

The third major use of reclaimed water for a 
diversity of industries including power plants, 
pulp and paper and other industries with high 
rates of water utilisation. 
 

Groundwater recharge 
 

Include groundwater replenishment by 
assimilation and storage of reclaimed water in 
groundwater aquifers and the establishment of 
[...]
Kim, J. and DiGiano, F.A. (2006). A two-fiber, bench scale-test of ultrafiltration (UF) for investigation of 

fouling rate and characteristics. Journal of Membrane Science, 271, 196 – 204. 

 



Wastewater treatment plant effluent and membrane filtration 

43 

Kim, I.S. and Jang, N. (2006). The effect of calcium on the membrane fouling in the membrane bioreactor 

(MBR). Water Research, 40, 2756 – 2764. 

 

Koros, W.J., Ma, Y.H. and Shimidzu, T. (1996). Terminology for membranes and membrane processes; IUPAC 

recommendations 1996. Journal of Membrane Science, 120, 149 – 159.  

 

Laabs, C.N., Amy, G.L. and Jekel. M. (2006). Understanding the size and character of fouling-causing 

substances from effluent organic matter (EfOM) in low-pressure membrane filtration. Environmental Science & 

Technology, 40, 14, 4495 – 4499. 

 

Laspidou, C.S. and Rittmann, B.E. (2002). A unified theory for extracellular polymeric substances , soluble 

microbial products, and active and inert biomass. Water Research, 36, 2711 – 2720. 

 

Lee, E.K., Chen, V. and Fane, A.G. (2008). Natural organic matter (NOM) fouling in low pressure membrane 

filtration – effect of membranes and operation modes. Desalination, 218, 257 – 270. 

 

Levine, A.D., Tchobanoglous, G. and Asano, T. (1985). Characterization of the size distribution of cantaminants 

in wastewater: treatment and reuse implications. Journal WPCF, 57, 7, 805 – 816. 

  

Levine, A.D., Tchobanoglous, G. and Asano, T. (1991). Size distributions of particulate contaminants in 

wastewater and their impact on treatability. Water Research, 25, 8, 911 – 922. 

 

Lojkine, M.H., Field, R.W. and Howell, J.A. (1992). Crossflow microfiltration of cell suspensions: a review of 

models with emphasis on particle size effects. Transition Inst. Chemical Engineering, 70, 149 – 164 

 

Lin, C-F., Huang, Y-J. and Hao, O.J. (1999). Ultrafiltration processes for removing humic substances: effect of 

molecular weight fractions and PAC treatment. Water Research, 33, 5, 1252 – 1264. 

  

Lozier, J., Cappuci, L., Amy, G., Lee, N., Jacangelo, J.G., Huang, H., Young, T., Mysore, C., Emeraux, C., 

Clouet, J., Croué, J-P. and Heijman, B. (2008). Natural organic matter fouling of low pressure membrane 

systems, American Water Works Association Research Foundation, USA. 

 

Metcalf and Eddy (2003). Wastewater engineering, treatment and reuse. Fourth Edition, McGraw-Hill, New 

York, United States of America. 

 

Mozia, S., Tomaszewska, M. and Morawski. (2005). Studies on the effect of humic acids and phenol on 

adsorption-ultrafiltration process performance. Water Research, 39, 501 – 509. 

 

Mosqueda-Jimenez, D.B and Huck, P.M. (2006). Fouling analysis of ultrafiltration and nanofiltration. Water 

Practice Technology, 1, 4, 90 – 99. 

 

Mulder, M. (1996). Basic principles of membrane technology. Kluwer Academic Publishers, Dordrecht, The 

Netherlands. 

 

Nieuwenhuijzen, A.F. van (2002). Scenario Studies into Advanced Particle Removal in the Physical – Chemical 

Pre-treatment of Wastewater. PhD thesis, Delft University of Technology, Delft, The Netherlands. 

 

Park, C., Kim, H., Hong, S. and Choi, S-I. (2006). Variation and prediction of membrane fouling index under 

various feed water characteristics. Journal of Membrane Science, 284, 248 – 254. 

 

Park, Y.G. (2002). Effect for reducing membrane-fouling in the UF membrane. Desalination, 147, 43 – 48. 

 

Poele, S. te (2005). Foulants in ultrafiltration of wwtp effluent. PhD thesis, Department of Sanitary Engineering, 

Delft University of Technology, Delft, The Netherlands. 

 

Ravazzini, A.M. (2008). Crossflow Ultrafiltration of Raw Muncipal Wastewater. PhD thesis, Department of 

Sanitary Engineering, Delft University of Technology, Delft, The Netherlands. 

 

Roorda, J.H. (2004). Filtration characteristics in dead-end ultrafiltration of wwtp-effluent. PhD thesis, 

Department of Sanitary Engineering, Delft University of Technology, Delft, The Netherlands. 



Chapter 2  

 

44 

Roorda, J.H., Wortel, N.C. and Daalen, R. van (2005). New process for treatment of organically fouled water; 

experiences with WWTP-effluent. Desalination, 178, 27 – 40.  

 

Rosenberger, S., Evenblij, H., te Poele, S., Wintgens, T. and Laabs, C. (2005). The importance of liquid phase 

analyses to understand fouling in membrane assisted activated sludge processes – six case studies of different 

European research groups. Journal of Membrane Science, 263, 113 – 126. 

 

Schafer, A.I., Fane, A.G. and Waite, T.D. (1998). Nanofiltration of natural organic matter: removal, fouling, 

and the influence of multivalent ions. Desalination, 118, 109 – 122. 

 

Schrader, G.A. (2006). Direct nanofiltration of wastewater treatment plant effluent. PhD thesis, Universtiteit 

Twente, Enschede, The Netherlands. 

 

Seo, G.T., Lee, T.S., Moon, B.h. and Lim, J.H. (2001). Ultrafiltration combined with ozone for domestic laundry 

wastewater reclamation and reuse. Water Science and Technology, 1, 5 – 6, 387 – 392. 

  

Shon, H.K., Vigneswaran, S., Kim, S.I., Cho, J. and Ngo, H.H. (2004a). The effect of pretreatment to 

ultrafiltration of biologically treated sewage effluent: a detailed effluent organic matter (EfOM) 

characterization. Water Research, 38, 1933 – 1939. 

 

Shon, H.K., Vigneswaran, S., Kim, S.I., Cho, J. and Ngo, H.H. (2004b). Effect of pretreatment on the fouling of 

membranes: application in biologically treated sewage effluent. Journal of Membrane Science, 234, 111 – 120. 

 

Tarabara, V.V., Hovinga, R.M. and Wiesner, M.R. (2002). Constant transmembrane pressure versus constant 

permeate flux: effect of particle size on crossflow membrane filtration. Environmental Engineering Science, 19, 

6, 343 – 355. 

  

Tsujimoto, W., Kimura, H., Izu, T. and Irie, T. (1998). Membrane filtration and pre-treatment of GAC. 

Desalination, 119, 323 – 326. 

 

Verberk, J.Q.J.C. (2005). Application of air in membrane filtration. PhD thesis, Department of Sanitary 

Engineering, Delft University of Technology, Delft, The Netherlands. 

 

VROM (1996). Discharge requirements municipal wastewater. (in Dutch). Lozingenbesluit WVO Stedelijk 

Afvalwater 24 February 1996. Ministry of Housing, Spatial Planning and the Environment, Staatscourant, 

1996:150 

 

Vyas, H.K., Bennett, R.J. and Marshall, A.D. (2002). Performance of crossflow microfiltration during constant 

transmembrane pressure and constant flux operations. International Dairy Journal, 12, 473 – 479. 

 

Zheng, X., Ernst, M. and Jekel, M. (2009a). Identification and quatification of major oganic foulants in treated 

domestic wastewater affecting filterability in dead-end ultrafiltration. Water Research. 43, 1, 238 - 244. 

 

Zheng, X., Mehrez, R., Jekel, M. and Ernst, M. (2009b). Effect of slow sand filtration of treated domestic 

wastewater as pre-treatment to UF. Desalination, 249, 2, 591 – 595. 

 

Zheng, X., Ernst, M, Huck, P.M. and Jekel, M. (2010). Biopolymer fouling in dead-end ultrafiltration of treated 

domestic wastewater. Water Research, 44, 18, 5212 - 5221.  

 



Research methodology 

45 

3 Research methodology 

 

3.1 Introduction 

The research presented in this thesis was conducted at different WWTPs in The Netherlands. 

At two WWTPs (Horstermeer and Maasbommel) tests on pilot scale were performed with an 

ultrafiltration pilot installation. The feedwater of the ultrafiltration pilot installation at WWTP 

Horstermeer was prefiltered WWTP effluent. The filters, a multi media filter and 1-STEP
®

 

filter, were part of a research carried out by Witteveen+Bos Consulting Engineers, Waternet 

(the municipal water chain company of Amsterdam) and Delft University of Technology. At 

the WWTP Maasbommel an ultrafiltration pilot installation and a granulated activated carbon 

filter were operated by the local water board. The operation of these units was part of a 

research program carried out by the Foundation for Applied Water Research (STOWA). At 

the WWTP Sas van Gent research has been carried out on a full scale ultrafiltration – reverse 

osmosis (UF – RO) plant. This plant, operated by Evides Industriewater treats the effluent of 

WWTP Sas van Gent. At the WWTP Berkel, the nearest wastewater treatment plant to the 

laboratory of the department of Sanitary Engineering at Delft University of Technology, batch 

samples of WWTP effluent were taken for lab scale experiments. 

   

This chapter describes the various wastewater treatment plants, the produced effluent quality 

and the pilot and full scale ultrafiltration installations. Furthermore the applied methods like 

the SUR measurement, fractionation procedure and physical – chemical water analyses are 

described. 

   

3.2 Research locations 

3.2.1 WWTP Horstermeer and effluent quality 

The municipal WWTP Horstermeer has been in operation since 1985 and currently treats the 

wastewater of 140,000 inhabitants residing in the surrounding areas of Naarden-Bussum, 

Hilversum-West and Nederhorst den Berg. The average flow of the WWTP is 26,000 m
3
/day. 

The treatment in this plant consists of grit removal, primary sedimentation, aeration and final 

sedimentation. The effluent is discharged into the river Vecht, part of the river Rhine basin 

district. Due to the actual River Vecht program and possibly more stringent future norms the 

effluent quality has to improve. Probably the future norms for total nitrogen and total 

phosphorus will become 2.2 mg N/L and 0.15 mg P/L respectively. Considering the mean 

effluent quality parameters of the WWTP Horstermeer as presented in Table 3.1 it is obvious 

that post treatment is needed to fulfil these norms. Therefore possibilities (multi media filter 

and 1-STEP
®

 filter) for further improvement have been investigated by Witteveen+Bos 

Consulting Engineers, Waternet and Delft University of Technology.  



Chapter 3 

 

46 

Table 3.1 – Average effluent quality of the WWTP Horstermeer in 2006, 2007 and 2008 

(Scherrenberg et al., 2007; STOWA, 2009) 

  Year 
  2006 2007 and 2008 
Parameter Unit Concentration Concentration 
COD mg/L 35 33 
BOD mg/L 3.9 4.2 
Ntotal mg/L 14.5 13.7 
NKjeldahl-N mg/L 3.7 3.0 
NO3-N mg/L 10.0 10.3 
Ptotal mg/L 0.8 0.9 
PO4-P mg/L 0.4 0.4 
Suspended Solids mg/L 11 11.3 

 

3.2.1.1 Experiments 

At the WWTP Horstermeer several experiments have been performed during different 

periods. In Table 3.2 an overview is shown and also the chapter presenting the respectively 

results. The procedures of the experiments are described separately in these chapters.  

 

 Table 3.2 – Overview of experiments performed at the WWTP Horstermeer  

Period Description of experiment Chapter 
April, 2006 The SUR of (prefiltered) WWTP effluent in relation to the 

operational flux of the ultrafiltration pilot installation. 
4 

   
August, 2007 and 
April – July, 2008 

Effect of flux and prefiltration (multi media filter or 1-STEP
®
 

filter) on the fouling rate of the ultrafiltration pilot installation. 
 

7 

   
April – July, 2008 Effect of prefiltration (multi media filter or 1-STEP

®
 filter) on 

the SUR value, foulants and fractions of WWTP effluent. 
5 

 

3.2.1.2 Pilot installations 

The pilot installations at WWTP Horstermeer consisted of a multi media filter, 1-STEP
®

 filter 

and ultrafiltration pilot installation (Figure 3.1). Both, the multi media filter and 1-STEP
®

 

filter, were supplied with WWTP effluent, which passed through a 450 µm (curved) sieve and 

was then collected in the WWTP effluent buffertank. The curved sieve was used in order to 

protect the installations from non separated organic and inorganic material from the secondary 

clarifier. After the WWTP effluent buffer the water was supplied to both filters. Coagulant 

(poly aluminium chloride) was dosed in-line and mixed with the WWTP effluent in a static 

mixer (slide valve). The carbon source for denitrification (mostly methanol) was dosed in-

line, closely after the static mixer. The coagulant and methanol dosage was applied 

proportionally to the concentration of orthophosphate and nitrate measured in the WWTP 

effluent buffer. After filtration the filtrate of both filters, the feedwater of the ultrafiltration 

pilot installation, was collected in separate filtrate buffertanks. The ultrafiltration pilot 

installation was fed with either multi media filtrate or 1-STEP
®

 filtrate. 

 



Research methodology 

47 

Analyses were obtained for various grab samples: WWTP effluent (after passing the curved 

sieve), WWTP effluent after dosing of coagulant and carbon source (only for multi media 

filter), filtrate multi media filter, filtrate 1-STEP
®

 filter and feedwater ultrafiltration pilot 

installation. 

 

 

 

Figure 3.1 – Scheme of pilot installations at the WWTP Horstermeer 

 

Multi Media Filter 

In Figure 3.2 a picture of the used multi media filter, with a height of 4 meters and a diameter 

of 1 meter, is shown. The multi media filter is fed from the top with presieved and 

precoagulated (poly aluminium chloride) WWTP effluent. In addition to the coagulant, either 

methanol or acetic acid as a carbon source was dosed in-line for denitrification. The dosage of 

methanol or acetic acid was based on the actual nitrate and free oxygen concentrations in the 

WWTP effluent. The filtrate leaves the filter at the bottom and was collected in the multi 

media filtrate buffertank and formed the feedwater of the ultrafiltration installation. 

Additionally the collected filtrate was used to backwash the multi media filter. 



Chapter 3 

 

48 

 
 

Figure 3.2 – Multi media filter at the WWTP Horstermeer 

 

During all experimental periods the multi media filter contained two filtration layers: upper 

layer, anthracite and the lower layer quartz sand. In Table 3.3 the properties of the filter media 

are shown during the different experimental periods. 

 

Table 3.3 – Properties of the filter media of the upper and lower layer of the multi media filter 

at the WWTP Horstermeer  

Period Upper layer Lower layer 
April, 2006 Anthracite, 80 cm height, 2.0 – 4.0 

mm grain diameter, 1,400 kg/m
3
 

density 

Quartz sand, 40 cm height, 0,8 – 
1.25 mm grain diameter, 2,600 kg/m

3
 

density 
   
August, 2007  Anthracite, 80 cm height, 2.0 – 4.0 

mm grain diameter, 1,400 kg/m
3
 

density 

Quartz sand, 40 cm height, 1,25 – 
1.5 mm grain diameter, 2,600 kg/m

3
 

density 
   
April – July, 2008 
 

Anthracite, 70 cm height, 2.0 – 4.0 
mm grain diameter, 1,400 kg/m

3
 

density 

Quartz sand, 80 cm height, 1,5 – 
2.25 mm grain diameter, 2,600 kg/m

3
 

density 

 

Cleaning of the filter bed was done by backwashing the filter. During a backwash the filter 

media expands, which causes scouring of the filter media and the removal of retained 

particles. At the WWTP Horstermeer for backwashing of the multi media filter two 

procedures were applied. The normal backwash procedure was applied approximately two 

times per day. The procedure of this backwash is shown in Table 3.4. Next to the normal 

backwash every three hours a ‘bumping cleaning’ was applied aiming to release the nitrogen 

and carbon dioxide gasses formed during denitrification. A bumping cleaning consists of two 

minutes backwash with filtrate at a rate of 50 m/h. 



Research methodology 

49 

Table 3.4 – Backwash procedure of the multi media filter at WWTP Horstermeer during the 

experimental periods (Miska-Markusch, 2009; Scherrenberg 2011)  

 Phase 1 Phase 2 Phase 3 Phase 4 Phase 5 
April, 2006      
Time (s) 180 120 120 240 - 
Air (-) On

1
 Off Off Off - 

Water (-) On On On Off - 
Velocity (m/h) 5 30 50 10 - 
      
August, 2007       
Time (s) 120 240 120 120 420 
Air (-) Off On Off Off Off 
Water (-) Off Off On On On 
Velocity (m/h) - - 37.5 62.5 50 
      

April – July, 

2008 

     

Time (s) 120 240 120 120 420 
Air (-) Off On Off Off Off 
Water (-) Off Off On On On 
Velocity (m/h) - - 37.5 62.5 50 
[...]
nitrogen and the second filter has the function to remove phosphate and suspended solids. The 



Chapter 3 

 

54 

effluent of the tertiary treatment is discharged to a rural (agricultural) area with also a variety 

of recreational activities. But during the experiments at WWTP Maasbommel effluent was 

taken after the secondary clarifier. Therefore in Table 3.7 the characteristics of effluent after 

the secondary clarifier are shown. 

 

Table 3.7 – Characteristics of the secondary clarifier effluent at WWTP Maasbommel during 

the period April, 2006 – April, 2007 (STOWA, 2007) 

Parameter Unit Concentration 
COD  mg/L 30 
BOD mg/L <5 
NKjeldahl-N mg/L 2.5 
Ntotal mg/L 6 
Ptotal mg/L 2 

 

3.2.2.1 Experiments 

At the WWTP Maasbommel during one period (February – May, 2007) two different 

experiments were performed simultaneously. The purpose of one of the experiments was to 

examine the effect of powdered activated carbon (PAC) addition on the filterability, 

concentration of foulants and fractions of WWTP effluent. This experiment was performed 

with an ultrafiltration pilot installation. At the same time, but in a different experiment, the 

effect of granulated activated carbon (GAC) filtration on the filterability, concentration of 

foulants and fractions of WWTP effluent was investigated. The results of both experiments 

are presented in chapter 5. 

 

3.2.2.2 Pilot installations 

The pilot installations at the WWTP Maasbommel consisted of a granulated activated carbon 

(GAC) filter and an ultrafiltration pilot installation (Figure 3.6). The GAC filter was supplied 

with WWTP effluent, which passed a screen of 5 mm. The feedwater of the ultrafiltration 

pilot installation passed in addition to the screen of 5 mm a sieve of 0.7 mm. Both, sieve and 

screen, were applied to protect the pilot installations from non separated organic and 

inorganic material from the secondary clarifier. 

 

During the operation of the ultrafiltration pilot installation Nalmet
®

 8149 (hereafter Nalmet) 

and powdered activated carbon had been dosed to remove heavy metals and residual organic 

compounds (COD, herbicides, toxicity and endocrine disrupting compounds) respectively of 

the WWTP effluent. Nalmet is a polymeric substance consisting of sulphide and hydroxide 

groups to which dissolved and complex bounded metals attach (Geilvoet, 2007). 

 

The GAC filter was operated without addition of any chemical. The filtrate was not collected 

in a buffertank but directly discharged to the sewage system of the WWTP Maasbommel.  

 



Research methodology 

55 

During both experiments grab samples were taken at different places of the pilot installations 

(see Figure 3.6): WWTP effluent (after passing the first screen), settling tank (flocculation)  

of ultrafiltration pilot installation, fourth tank (powdered activated carbon) of ultrafiltration 

pilot installation and filtrate GAC filter. 

 

 
 

Figure 3.6 – Scheme of pilot installations at the WWTP Maasbommel 

 

Ultrafiltration pilot installation 

The ultrafiltration pilot installation (part of Figure 3.6) consisted of seven internally connected 

tanks with different volumes. In the first tank Nalmet
 
was dosed to remove heavy metals. 

After mixing (coagulation and flocculation) in the first two tanks, the third tank is used for 

settling and discharging of suspended material. In the fourth tank powdered activated carbon 

is added and mixed. Finally in the last two tanks the treated WWTP effluent is extracted by 

submerged ultrafiltration membranes. In Table 3.8 the properties of the ultrafiltration pilot 

installation are given. The operational parameters during the experimental period are given in 

chapter 5. 

 



Chapter 3 

 

56 

Table 3.8 – Properties of the ultrafiltration pilot installation at the WWTP Maasbommel 

(STOWA, 2007) 

Parameter Unit Value 
Coagulation/Flocculation 

reactors 

  

Volume coagulation tank  m
3
 8 

Volume flocculation tank m
3
 9 

Volume settling tank m
3
 9 

Polymer type - Nalmet
®
 8149 

   

Powdered activated carbon 

reactor  

  

Total volume contact tanks
1
 m

3
 20 

Carbon type PAC - Norit SAE SUPER 
Activation method - Steam 
Iodine number - 1150 
Methylene blue 
adsorption 

g/g 0.28 

Total surface area 
(BET) 

m
2
/g 1300 

Apparent density kg/m
3
 425 

Particle size > 150 µm weight % 3 
Particle size D50 µm 15 

   
Ultrafiltration membranes   
Volume membrane tank m

3
 6 

Membrane type - Zeeweed
®
 ZW500-c-11 

Membrane pore size µm 0.1 
Membrane surface 
area

2
 

m
2
 220 

1) 
Including volume membrane tank.

 

2) 
One membrane module has been applied. 

 

Granulated activated carbon filter 

In Figure 3.7 the GAC filter with a diameter of 0.75 meter is shown. The secondary clarifier 

effluent is sieved (5 mm) only before it entered the GAC filter from the top. The filtrate 

leaves the filter at the bottom and was not collected in a filtrate buffer.  Due to the absence of 

a filtrate buffer the GAC filter was backwashed once a week with process water of the 

wastewater treatment plant. During this weekly backwash the bed expansion was about 25%. 



Research methodology 

57 

 

 
Figure 3.7 – Granulated activated carbon filter at the WWTP Maasbommel 

 

The properties of the applied granulated activated carbon are given in Table 3.9. The process 

conditions during the experiment with the GAC filter are described in the experimental set up 

section of chapter 5. 

 

Table 3.9 – Characteristics of the activated carbon of the GAC filter at the WWTP 

Maasbommel (Van Betuw et al., 2007) 

Parameter Unit Value 

Carbon type GAC - NORIT GAC 830P 

Activation methode - Steam 

Iodine number mg/g 1050 

Total surface area  m
2
/g 1150 

Apparent density kg/m
3
 480 

Particle size D10 mm 1.0 

 

3.2.3 WWTP Sas van Gent and effluent characteristics 

The UF-RO plant at the WWTP Sas van Gent is operated by Evides Industriewater (industrial 

water supply company) and produces demiwater from industrial effluent of a food producing 

factory. The wastewater treatment plant of this factory consists of an anaerobic (UASB) 

reactor and an oxidation ditch. After final sedimentation in a secondary clarifier the effluent is 

transported to the UF-RO plant.  The average quality of the (industrial) effluent in 2006 

measured by the operators is shown in Table 3.10. Compared to effluent of a municipal 

WWTP almost all values are higher and in particular the temperature and electrical 

conductivity but these differences are related to the origin (food producing factory) of the 

wastewater.  



Chapter 3 

 

58 

Table 3.10 – The average effluent quality of the WWTP Sas van Gent in 2006 

Parameter Unit Value 
Temperature  °C 32 
pH - 8.3 
Suspended solids mg/L 12.2 
Turbidity NTU 23.1 
Electrical conductivity µs/cm 5,090 

 

3.2.3.1 Experiments 

At the WWTP Sas van Gent during one period (August – December, 2006) two experiments 

have been performed. One experiment is described in chapter 4 and presents the relation 

between the SUR value and increase of resistance of the ultrafiltration units of the UF-RO 

plant. The other experiment is drawn in chapter 6. The aim of this experiment was to evaluate 

the performance of pretreatment and ultrafiltration units during the intake of WWTP effluent. 

 

3.2.3.2 UF  – RO plant 

In Figure 3.8 a process flow diagram of the UF-RO plant at WWTP Sas van Gent is shown. 

As illustrated the effluent of WWTP Sas van Gent is pretreated before it enters the 

ultrafiltration units. First ferric chloride (2.5 mg Fe
3+

/L) is dosed in-line and flocculated above 

the filter bed of the dual media filter. The dual media filter consists of a layer anthracite and 

sand. The main properties of the filter and filter media are shown in Table 3.11. 

 

Table 3.11 – Properties of the dual media filter of the UF-RO plant at WWTP Sas van Gent  

Parameter Unit  Value 
Surface area m

2
 18 

   
Anthracite (upper layer)   
Density kg/m

3
 1400 

Bedheight m 0.8 
Fraction size mm 2.5 – 4.0 
   
Sand (lower layer)   
Density kg/m

3
 2600 

Bedheight m 0.7 
Fraction size mm 1.4 – 2.0 

 



Research methodology 

59 

Demi water
EGV < 10 microS/cm

R.O.1 : 2 units

U.F.: 4 units

zuur

Effluent water
EGV  6000 microS/cm

D.L.F.: 1 unit

R.O.2 : 2 units

A.S.

FeCl

FeCl

Cl2

Drinkingwater

reservoir

reservoir

 degassing tower :
2 units

reservoir

 

Figure 3.8 – Process flow diagram of the UF-RO plant at WWTP Sas van Gent (Evides 

Industriewater, 2005) 

 

The filtrate of the dual media filter is collected in a buffertank. The filtrate is the feedwater of 

the ultrafiltration units but is also applied to backwash the dual media filter. The dual media 

filter is backwashed under normal conditions three or four times per day. The applied 

backwash procedure is given in Table 3.12.  

 

Table 3.12 – Backwash procedure of the dual media filter of the UF-RO plant at WWTP Sas 

van Gent 

 Phase 1 Phase 2 

 

Time (s) 300 540 
Air (-) On

1
 Off 

Water (-) Off On 
Velocity (m/h) 60 60 
1)

 blower operation: 1080 Nm
3
/h 

 

From the filtrate buffertank the water is pumped to the ultrafiltration units. Before it enters 

these ferric chloride (1 mg Fe
3+/

L) is dosed in order to increase the filtration performance. 

Beside the ferric chloride sodium hypochlorite is dosed to prevent biological growth in the 

ultrafiltration units. 

 



Chapter 3 

 

60 

The ultrafiltration part of the UF-RO plant consists of 4 ultrafiltration units with a total 

membrane area of 3,120 m
2
. The ultrafiltration units are operated at a fixed production flow of  

approximately 80 m
3
/h. This means the flux of each filtration unit is not constant but depends 

on the production flow (flux) of the other units. Therefore the flux of each unit can vary 

between 20 – 60 L/m
2
⋅h. In Table 3.13. the properties of the ultrafiltration units are 

summarized. Further particulars are given in chapter 4 and 6. 

 

Table 3.13 – Properties of the ultrafiltration units of the UF-RO plant at WWTP Sas van Gent 

Parameter Unit  Value 
Ultrafiltration units 1 and 2    
Surface area per unit m

2
 720 

Number of membrane modules per unit - 18 
Membrane type - Norit UFCM5LE (40 m

2
) 

   
Ultrafiltration units 3 and 4    
Surface area per unit m

2
 840 

Number of membrane modules per unit - 24 
Membrane type - Norit UFCM5 (35 m

2
) 

 

As shown in Figure 3.8, the permeate of the ultrafiltration units is collected in an 

ultrafiltration permeate buffer tank. The ultrafiltration permeate is further polished by the 

reverse osmosis membranes in two steps. The concentrate of the first reverse osmosis (RO1) 

is discharged to the surface water and the permeate is fed to the second reverse osmosis 

(RO2) after degassing. The concentrate of the second reverse osmosis is used to backflush the 

ultrafiltration units. As the reverse osmosis is beyond the scope of this thesis the properties of 

are not presented in this section. 

 

3.2.4 WWTP Berkel and effluent characteristics 

The WWTP Berkel is designed for 27,000 population equivalents. The wastewater is treated 

in an oxidation ditch and after final sedimentation the effluent is discharged into the surface 

water. In Table 3.14 the effluent characteristics after final sedimentation are given. 

 

Table 3.14 – Characteristics of the effluent of WWTP Berkel in 2002 (Roorda, 2004) 

Parameter Unit Concentration 
COD  mg/L 38.8 
BOD mg/L 2.9 
Suspended solids mg/L 5.5 
Ntotal mg/l 1.6 
Ptotal mg/L 7.3 

 

3.2.4.1 Experiments 

At the WWTP Berkel no pilot or full scale experiments were done but at various times grab 

samples of the effluent were taken for lab scale experiments in the laboratory of Sanitary 

Engineering. The results of the experiments with effluent of WWTP Berkel are presented in 

chapters 5 and 7. 



Research methodology 

61 

3.3 Specific Ultrafiltration Resistance 

Roorda (2004) developed a parameter for the evaluation of filtration characteristics during 

dead-end ultrafiltration of WWTP effluent and proposed the Specific Ultrafiltration 

Resistance as a parameter. This parameter provides useful information about the filterability 

of the WWTP effluent and can be measured in a short period of 30 minutes. The SUR is 

described as the cake layer resistance per unit of filtered feedwater per m
2
 membrane area and 

is expressed in m
-2

. Low SUR values indicate relatively high filterability, whereas high SUR 

values indicate the opposite (rapid membrane fouling and poor filterability). 

 

In this section the theoretical description, the experimental set-up and the measuring 

procedure are described.  

 

3.3.1 Theoretical description 

As shown and expressed in section 2.3.3 during dead-end ultrafiltration of WWTP effluent the 

membrane resistance is assumed as constant but the cake resistance increases due to the 

retaining of particles within the cake layer. The assumptions of constant membrane resistance 

(equation 2.2) and increase of cake resistance proportional to the amount of particles 

delivered to the membrane surface (equation 2.3) can be combined and integrated (t0 = 0, Tt = 

t, V0 = 0, Vt = V) in one equation and a relation for t/V and V can be derived assuming 

constant trans membrane pressure and temperature. Equation 3.5 presents the derivation 

resulting in a linear relationship between t/V and V, depending on trans membrane pressure 

and viscosity (temperature). 

 

V
AP

c

AP

R

V

t

m

vavT

m

mT ⋅
⋅∆⋅

⋅⋅
+

⋅∆

⋅
=

2
2

αηη
        (3.5) 

 

in which: t = time (s) 

 V = filtered volume (m
3
) 

 ηT = dynamic viscosity (N⋅s/m
2
 or Pa⋅s) 

 Rm = membrane resistance (m
-1

) 

 ∆P = trans membrane pressure (N/m
2
 or Pa) 

 Am = membrane area (m
2
) 

 αav = average specific cake resistance (m/kg) 

 cv = solids concentration in feedwater (kg/m
3
) 

 

During dead-end ultrafiltration of WWTP effluent all parameters, except the average specific 

cake resistance (αav) and the solids concentration in the feedwater (cv), are known or can be 

measured. Therefore the slope of the curve (t/V versus V) can be used to calculate the product 

of average specific cake resistance and the solids concentration in the feedwater (αav⋅cv). This 

is graphically shown with a theoretically characteristic filtration curve in Figure 3.15. This 



Chapter 3 

 

62 

figure distinguishes three filtration mechanisms at constant trans membrane pressure; initially 

pore blocking occurs, which is followed by cake filtration and finally cake filtration with 

compression of the cake layer (Roorda, 2004). 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.15 – Picture of three theoretically occurring filtration mechanism (pore blocking, cake 

filtration and cake compression) during dead-end ultrafiltration at constant pressure; tan γ is 

used to calculate the Specific Ultrafiltration Resistance (Roorda, 2004) 

 

The SUR (m
-2

) expressed in equation 3.6 is defined as the product of the average specific cake 

resistance (αav) and the solids concentration of the feedwater (cv). 

 

T

m

vav

AP

Vd

V

t
d

cSUR
η

α
2

2

)(

⋅∆⋅
⋅










=⋅=        (3.6) 

 

When the SUR is measured cake filtration is assumed as the dominant filtration mechanism. 

To prove this assumption theoretical information about the fouling mechanisms during 

constant pressure dead-end filtration experiments can be analyzed based on the blocking laws 

summarized by Hermia (1982). 

 

β









⋅=

dV

dt
k

dV

td
2

2

          (3.7)

  

in which: t = operation time (s) 

 V = cumulative permeate volume (m
3
) 

 k = fluid characterisation constant (s
1-β 

⋅m
3⋅(β-2)

) 

 β = constant that indicates fouling mechanism (-) 

  



Research methodology 

63 

When equation 3.7 is drawn in log-scale graph, the slope of the curve is equal to the β-value, 

and four major fouling mechanisms can be theoretically derived. In Table 3.15 the β-values 